
STATE OF MAINE 


DEPARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE PATRICIA W. AHO 

GOVERNOR COMMISSIONER 

August 4, 2015 

Mr. Rob Pontau Jr. 

Brunswick Sewer District 

10 Pine Tree Road 

Brunswick, ME 04011 Transmitted via electronic mail 

rpontau@brunswicksewer.org Delivery confirmation requested 


Dear Mr. Pontau: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 

approved by the Department of Environmental Pl'Otection. Please read this permit/license 

renewal and its attached conditions carefully. You must follow the conditions in the order to 

satisfy the requirements of law. Any discharge not receiving adequate treatment is in violation 
[...]
DEPARTMENT OF ENVIRONMENTAL PROTECTION 


CHAPTER 530.2(D)(4) CERTIFICATION 


PAUL R. LEPAGE PATRICIA W. AHO 

GOVERNOR Commissioner 
MEPDES#______FacilityName._______________ 

Since the effective date ofyour penni!, have there been; NO YES 
Describe in comments 
section 

1 Increases in the number, types, and flows of industrial, 
commercial, or domestic discharges to the facility that in the 
judgment of the Department may cause the receiving water to 
become toxic? 

0 0 

2 Changes in the condition or operations of the facility that may 
increase the toxicity of the discharge? 

0 0 

3 Changes in storm water collection or inflow/infiltration 
affecting the facility that may increase the toxicity of the 
discharge? 

D D 

4 Increases in the type or volume ofhauled wastes accepted by 
the facility? D D 

COMMENTS: 

Name (printed): 

Signature: ------------------ Date: 

This document must be signed by the permittee or their legal representative. 

This form may be used to meet the requirements of Chapter 530.2(D)( 4). This Chapter requires all 
dischargers having waived or reduced toxic testing to file a statement with the Department describing 
changes to the waste being contributed to their system as outlined above. As an alternative, the 
discharger may submit a signed letter containing the same information. 

Scheduled Toxicity Testing for the next calendar year 

Test Conducted I" Quarter 2"u Quarter 3'u Quarter 4'" Quarter 

WET Testing 0 0 0 0 

Priority Pollutant Testing 0 0 0 0 

Analytical Chemistry 0 0 0 0 

Other toxic parameters 1 
0 0 0 0 

Please place an "X" in each ofthe boxes that apply to when you will be conducting any one of 
the three test types during the next calendar year. 
1 This only applies to parameters where testing is required at a rate less frequently than quarterly. 

AUGUSTA 
17 STATE HOUSE STATION BANGOR PORTLAND PRESQUE ISLE 
AUGUSTA, MAINE 04333-0017 106 HOGAN ROAD, SUITE 6 312 CANCO ROAD 1235 CENTRAL DRIVE, SKYWAY PARK 
(207) 287-7688 FAX: (207) 287-7826 BANGOR, MAINE 04401 PORTLAND, MAINE 04103 PRESQUE ISLE, 11AINE 04769-2094 
RAY BI.DG., !IOSPIT1\L ST. (207) 941-4570 FAX: (207) 941-4584 {207) 822-6300 FAX: (207) 822-6303 (207) 764-0477 FAX: (207)760-3143 

web site: www.m:~ine.goY/dep 

www.m:~ine.goY/dep


MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

MAINE WASTE DISCHARGE LICENSE 


FACT SHEET 


DATE: AUGUST 3, 2015 

PERMIT NUMBER; #ME0100102 

WASTE DISCHARGE LICENSE: #W002600-6D-I-R 

NAME AND ADDRESS OF APPLICANT: BRUNSWICK SEWER DISTRICT 
10 PINE TREE ROAD 
BRUNSWICK, MAINE 04011 

COUNTY: CUMBERLAND 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
BRUNSWICK SEWER DISTRICT 
8 PINE TREE ROAD 
BRUNSWICK, MAINE 04011 

RECEIVING WATER CLASSIFICATION: ANDROSCOGGIN RIVER/CLASS C 

COGNIZANT OFFICIAL CONTACT INFORMATION: 
MR. ROBERT PONT AU, ASSISTANT GENERAL MANAGER 
(207) 729-0148 x116 
rpontau@brunswicksewer.org 

1. APPLICATION SUMMARY 

Application: On November 13,2013, the Department of Environmental Protection (Department) accepted 
as complete for processing, a renewal application from the Brunswick Sewer District (District) for Waste 
Discharge License (WDL) #W002600-6D-E-R1Maine Pollutant Discharge Elimination System (MEPDES) 
permit #ME0100102, which was issued on July 9, 2009 for a five year term. The 7/9/09 MEPDES permit 
authorized the District to discharge a monthly average discharge of3.85 million gallons per day (MOD) of 
secondary treated municipal wastewater from a publicly owned treatment works (POTW) to the 
Androscoggin River, Class C, in Brunswick, Maine. 

It is noted that the Department made two permit revisions since issuing the 7/9/09 permit. On March 23, 
2011 the Department issued a minor permit revision to establish water quality based limitations for the 
following toxic pollutants that exceed or have a reasonable potential to exceed applicable ambient water 
quality criteria; ammonia, inorganic arsenic, total aluminum, total lead, total copper and total zinc. On 
September 10,2013 the permit was modified to remove the monthly average limitations, monitoring 
requirements, reporting requirements and schedule of compliance for inorganic arsenic and total arsenic 
from the permit subsequent to the revision of the arsenic criteria water quality standards and the results of 
a statistical evaluation on arsenic data conducted on July 19, 2013. 

mailto:rpontau@brunswicksewer.org


#ME0100102 FACT SHEET Page 2 of20 
#W002600-6D-1-R 

2. 	 PERMIT SUMMARY 

a. 	 Terms and Conditions: This permitting action is carrying forward all the terms and conditions of the 
previous permitting actions except it is: 

I. 	 Establishing monitoring and repotting requirements and an effluent limitation for silver 
based on results on facility testing; 

2. 	 Establishing monitoring and reporting requirements for phosphorus; 

3. 	 Eliminating the monitoring and reporting requirements for ammonia, lead and zinc; 

4. 	 Eliminating the waiver for percent removal requirements for BODs and TSS when influent strength 
is less than 200 mg/L; 

5. 	 Revising the dilution factors based on new receiving water information; 

6. 	 Revising the total chlorine residual (TRC) limit based on new dilution factors; 

7. 	 Establishing a requirement for the facility to dechlorinate their effluent; 

8. 	 Incorporating the interim mercury limits established by the Department for this facility pursuant to 
Certain deposits and discharges prohibited, 38 M.R.S.A. § 420 and Waste discharge licenses, 38 
M.R.S.A. § 413 and Interim Effluent Limitations and Controls for the Discharge ofMercwy, 06­
096 CMR 519 (last amended October 6, 200 I); 

9. 	 Revising the timing of the screening whole effluent toxicity (WET), priority pollutant and analytical 
chemistry; 

10. Increasing the daily maximum amount of transported waste from 25,000 gallons per day (gpd) to 
35,000 gpd as requested in the application; 

11. Revising the frequency of the screening WET testing and incorporating surveillance level WET and 
analytical chemistry testing based on new dilution factors associated with the discharge; 

12. Establishing a schedule of compliance for meeting water quality based total chlorine residual under 
Special Condition J of this license; and 

13. Revising the monitoring frequency for pH based on results on facility testing; and 

14. Establishing a seasonal report only monitoring requirement for E.coli bacteria. 

b. 	 History: The most current relevant regulatory actions include: 

October l, 1999- The Depmtment issued WDL#W002600-5L-C-R, for a five-year term. 

June 7, 2000- The Department established interim effluent limits for mercury of 58.9 parts per trillion 
(ng/L) (average concentration) and 88.4 ng/L (maximum concentration). 



#ME0100102 FACT SHEET Page 3 of20 
#W002600-6D-I-R 

2. 	 PERMIT SUMMARY (cont'd) 

January 12, 2001- The Depattment received authorization from the United States Environmental 
Protection Agency (USEPA) to administer the National Pollution Discharge Elimination System 
(NPDES) permitting program in Maine, excluding areas of special interest to Maine Indian 
Tribes. From this point forward, the program has been referred to as the Maine Pollutant Discharge 
Elimination System (MEPDES) program, and MEPDES permit #MEOI00102 has been utilized for this 
facility. On March 26, 2011, the USEPA authorized the Department to administer the MEPDES 
program in Indian territories of the Penobscot Nation and Passamaquoddy Tribe. 

May 26, 2004- The Depattment issued combination WDL #W002600-5L-D-RIMEPDES Permit 
#ME0100102 for a five-year term. 

April 10, 2006- The Department amended the 5/26/04 WDLIMEPDES permit to incorporate testing 
requirements of 06-096 CMR 530. 

July 9, 2009- The Department issued combination WDL #W002600-5L-E-R/MEPDES Permit 
#MEO I00 I 02 for a five-year term. 

March 23, 2011- The Department issued a minor permit revision to establish water quality based 
limitations for the following toxic pollutants that exceed or have a reasonable potential to exceed 
applicable ambient water quality criteria; ammonia, inorganic arsenic, total aluminum, total lead, total 
copper and total zinc. 

September 10,2013- The Department issued a permit modification to remove the monthly average 
limitations, monitoring requirements, reporting requirements and schedule of compliance for inorganic 
arsenic and total arsenic from the permit subsequent to the revision of the arsenic criteria water quality 
standards and the results of a statistical evaluation on' arsenic data conducted on July 19, 2013. 

November 8, 2013- The District submitted a timely and complete General Application to the 
Department for renewal of the July 9, 2009 MEPDES permit. The application was accepted for 
processing on November 13,2013, and was assigned WDL #W0002600-6D-I-R/MEPDES 
#ME0100102. 

c. 	 Source Description; The District treats domestic and commercial wastewater from the towns of 
Brunswick and Topsham, Maine, including flows up to 8,000 gallons per day (gpd) of wastewater from 
a local car wash and laundromats, 300 gpd of cooling water from Bath Iron Works and 1,000 gpd of 
rinse waters from Bath Iron Works. There are no industrial establishments contributing flows that meet 
the criteria of an "industrial user" as defined in 40 CFR 403.3(t). The District maintains a separated 
sewer collection system with the storm water runoff collection system maintained by the Town of 
Brunswick. The District has a DEP Storm Water Multi-Sector permit. There are no combined sewer 
overflows in the system. 

The 2009 permit renewal application included an application for the addition of 35,000 gallons of 
transported wastes. However, 06-096 CMR 555 defines "transpotted wastes" as any liquid non­
hazardous waste delivered to a wastewater treatment facility by a truck or other similar conveyance 
that has different chemical constituents or a greater strength than the influent described on the facility's 
application for a waste discharge license. The characteristics of the septage received at the District does 
not meet this definition and therefore this special condition has been eliminated in this permit. A map 
showing the location of the treatment facility is included as Fact Sheet Attachment A. 



#MEOIOOI02 FACT SHEET Page 4 of20 

#W002600-6D-l-R 


2. 	 PERMIT SUMMARY (cont'd) 

d. 	 Wastewater Treatment: Influent wastewater enters the treatment plant at the headworks where 
wastewater passes through an aerated grit chamber and then through a diminutor and/or a manually 
raked bar screen. The wastewater receives primary treatment in three rectangular clarifiers before the 
primary eflluent is pumped to two trickling filters where secondaty treatment is achieved. The 
wastewater is then directed to two secondary clarifiers where it receives secondary clarification 
followed by seasonal disinfection using sodium hypochlorite in dual chlorine contact chambers. The 
wastewater is discharged to the Androscoggin River via a thitty-six- inch diameter outfall pipe 
(without diffusers) located on the bank of the river (at low tide the outfall is exposed). Ifneeded, the 
facility adjusts the effluent pH with sodium hydroxide. 

The District has a 15,000-gallon capacity concrete tank for the storage of septic tank wastes. In 2008, 
the facility received a monthly average of 144,100 gallons ofseptage and 63,400 gallons of holding 
tank waste. The District limits the volume of holding tank waste to a total monthly average of 3.85 
MGD. 

The facility uses a bleach mist in its odor control towers in order to control odors from the belt filter 
press operation. The condensed mist is piped to the headworks. Scum from the primary clarifiers is 
pumped to a 1,000-gallon holding tank which is dewatered using two, 2-meter belt filter presses. 

Dewatered sludge is lime stabilized and hauled to field spreading and stacking sites in Bowdoinham, 
Maine, or to the Hawk Ridge Compost Facility in Unity, Maine, for composting. A process flow 
diagram submitted by the permittee is included as Fact Sheet Attachment B. 

3. 	 CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S.A. § 414-A, requires that the effluent limitations prescribed for 
discharges, including, but not limited to, effluent toxicity, require application of best practicable treatment 
(BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State 
water quality standards as described in Maine's Surface Water Classification System. In addition, 3 8 
M.R.S.A. § 420 and 06-096 CMR 530 require the regulation of toxic substances not to exceed levels set 
forth in Surface Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 (last amended July 29, 
2012), and that ensure safe levels for the discharge of toxic pollutants such that existing and designated 
uses of surface waters are maintained and protected. 

4. 	 RECEIVING WATER QUALITY STANDARDS 

Classification ofmajor river basins, 38 M.R.S.A. § 467(l)(A)(2) classifies the "Androscoggin River, from 
its confluence with the Ellis River to a line formed by the extension of the Bath-Brunswick boundaty 
across Merrymeeting Bay in a notthwesterly direction," which includes the river at the point of discharge, 
as Class C waters. Standards for classification offresh surface waters, 38 M.R.S.A., § 465(3) describes 
the standards for Class C. 

5. 	 RECEIVING WATER QUALITY CONDITIONS 

The State o{Maine 2012 Integrated Water Quality Monitoring and Assessment Report (Report), 
prepared by the Depattment pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution 
Control Act, lists a 8.49-mile segment of the Androscoggin River main stem, from the Brunswick Dam to 
the Brunswick-Bath boundary (ADB Assessment Unit ID ME0104000210_ 426R) as, Categoty 4-B: 



#ME0\00102 FACT SHEET Page 5 of20 

#W002600-6D-l-R 


5. 	 RECEIVING WATER QUALITY CONDITIONS (cont'd) 

Rivers and Streams Impaired by Pollutants- Pollution Control Requirements Reasonably Expected to 
Result in Attainment." Impairment in this context refers to a fish consumption advisory due to the 
presence of dioxin (including 2,3, 7,8-TCDD). The Reports specifies that this section of the river it is 
expected to attain in 2020. 

The repmt also lists the Androscoggin River as "Category 5-D: Rivers and Streams Impaired by Legacy 
Pollutants." Impairment in this context refers to a fish consumption advismy due to the presence of 
polychlorinated biphenyls (PCBs). 

The Report lists all ofMaine's fresh waters as, "Categmy 4-A: Waters Impaired by Atmospheric 
Deposition of Mercury." Impairment in this context refers to a statewide fish consumption advisory due to 
elevated levels of mercury in some fish tissues. The Report states, "All freshwaters are listed in Category 
4-A (TMDL Completed) due to USEPA approval of a Regional Mercury TMDL. Maine has a fish 
consumption advisory for fish taken from all freshwaters due to mercmy. Many waters, and many fish 
from any given water, do not exceed the action level for mercmy. However, because it is impossible for 
someone consuming a fish to know whether the mercury level exceeds the action level, the Maine 
Department of Health and Human Services decided to establish a statewide advisory for all freshwater fish 
that recommends limits on consumption. Maine has already instituted statewide programs for removal and 
reduction of mercury sources." Pursuant to 38 M.R.S.A. § 420(1-B)(B), "a facility is not in violation of the 
ambient criteria for mercury if the facility is in compliance with an interim discharge limit established by 
the Department pursuant to section 413 subsection 11." The Depattment has established interim monthly 
average and daily maximum mercury concentration limits and reporting requirements for this facility 
pursuant to 06-096 CMR 519. 

6. 	 EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

a. 	 Flow: The previous permitting action established, and this permitting action is carrying forward, a 